SiRUSA

[ERRMRAEHEEAE
INSTRUCTIONS BOOK & PARTS LIST

JDL7500




BEEZEFIE

HECIERERKRMNER  BAHEMNSEINETLD T » UERZIRF o EARIRFHAREERRAES -
HMFHZEERME PR EREMNER » FREFFRBE - UBER -

1. EF LA AR > BB TEIEN TIEENEARLZ 2

2. FRLLEME 2 Al > SAREAERRPEESEANFABEIER X

FEIRFFER LLEFRIBE R ERE - WEESIPERER o

3. A FEEI BB AR Z 2 E —EM[FH -

4. EFEAEAETNAEMEENET > FMENR 2R BRETEIIRENMUE o
RERERENZREENBIIEZEILFR -

5. IEAEA FE IR B IE )RR IE N BIRIR(E ©

6. ERAEAIKLES » BRHZ2hERE o

7. BETIIERE - FEILENRIIREIRBIR > IR T EIRIEA o

7-1 18~ B - DRSS EF R E LT o

7-2 I ~ BRI - Btk - Ei - DRESR ~ X  EEHER » TRMERER o
7-3 {BIER o

7-4 TESBRRE AT Bk TIESFRE o

8. B LI R M B B E FAAVSH « BB Is S RIS M ARBE LRI S LI » SiiRekes - EX BB ARSI D
WA B FEARE o

9. RILAFHIFITR TR FAMBEENTHREE -

10. ARREARBVEIR  BUE ~ AEEHRRIBEPIFNRATRAM A SHEFET ©

1. —RREVEERBERBRBIRI A SRET o

12 BB ER S ENERE « MERAERNBEREKMASRERNEEMEETET

13812 « REEHZER - RILFEEERNZMHE - BUEERBERERREBEET - WAREEREZERE -
R BREER ©

14 AR ERERRERER ©

16.2 7 EEREER » RREMR - ARBEFAZSRIERNFRRT REENIRE MER °
16. BRIGEREA R A BREFINHRLZE - BIRIERSREZTIEHIBE L -

17 BRI TE BB USNRBERER o
18 HHEAIMRAEE « BERNS L 2N » WRINEENZ 2T
55 > HIBERNUEMEE » AEHMAERE -

19. 2 (EFARBAE L RALT2ELE RS o
[\ BEGIREAR « BIEABNRR o
/\ 22 EEEEMLEENEE o




IMPORTANT SAFETY INSTRUCTIONS

To get the most out of the many functions of this machine and operate it in safety, it is necessary to use this machine correctly.
Please read this instruction Manual carefully before use. We hope you will enjoy the use of your machine for a long time.Please
remember to keep this manual in a safe place.

1.0bserve the basic safety measures, including, but not limited to the following ones, whenever you use the machine.
2.Read all the instructions,including, but mot limited to this Instruction Manual before you use the machine. In addition, keep
this Instruction Manual so that you read it at anytime when necessary.
3.Use the machine after it has been ascertained that it conforms with safety rules/standards valid in your country.
4.All safety devise must be in position when the machine is ready for word or in operation.
The operation without the specified safety devices is not allowed.
5.This machine shall be operated by appropriately-trained operators.
6.For your personal protection, we recommend that you wear safety glasses.
7.For the following, turn off the power switch or disconnect the power plug of the machine from the receptacle.
7-1 For threading needle(s), looper, spreader etc. And replacing bobbin.
7-2 For replacing part(s) of needle, presser foot, throat plate, looper, spreader,feed dog ,needle guard, folder, cloth guide ect.
7-3 For repair work.
7-4 When leaving the work place or when the working place is unattended.
8.If you should allow oil, grease, etc. Use with the machine and devices to come in contact with your eyes or skin or swallow
any of such liquid by mistake, immediately wash the contacted areas and consult a medical doctor.

9.Tampering with the live parts and devices, regardless of whether the machine is powered, is prohibited.

10.Repair, remodeling and adjustment works must only be done by appropriately trained technicians or specially skilled
Personnel. Only spare parts designated by can be used for repairs.

11.General maintenance and inspection works have to be done by appropriately trained personnel.

12.Repair and maintenance works of electrical components shall be conducted by qualified electric technicians or under
the audit and guidance of specially skilled personnel.

13.Before making repair and maintenance works on the machine equipped with pneumatic parts such as an air cylinder,he
air compressor has to be detached from the machine and the compressed air supply has to be cut off.Existing residua
lair pressure after disconnecting the air compressor from the compressed air supply has to be expelled. Exceptions to
this are only adjustments and performance checks done by appropriately trained technicians or specially skilled personnel.

14 Periodically clean the machine throughout the period of use.

15.Grounding the machine is always necessary for the normal operation of the machine. The machine has to be operated in
an environment that is free from strong noise sources such as high-freauency welder.

16.An appropriate power plug has to be attached to the machine by electric technicians. Power plug has to be commected
to a grounded receptacle.

17.Grounding the machine is always necessary for the normal operation of the machine. The machine has to be operated in
an environment that is free from strong noise sources such as high-freauency welder.

18.An appropriate power plug has to be attached to the machine by electric technicians. Power plug has to be commected
to a grounded receptacle.

19.Warming hints are marked with the two shown symbols.
A Danger of injury to operator or service staff

A Items requiring special attention




Z212{EEE18 FOR SAFE OPERATION

A 1.2 THIEREBBRH > FAEBITHBROARET > {IRBRAEEUREEBRAENNZH

feb®

DANGER

1.To avoid electrical shock hazards, neither open the cover of the electrical box for the motor nor
touch the components mounted inside the electrical box.

1.5 THEASSRIVEE » FAEBE TEHS « FIEEREZ2RENRE T ESENK -
e L m

t 2.3 THIEREAKBIAZ TR > BUOREFTHFAZRF  BE - NREOFH - W AZIBRAEKRE

3.ATHIEASEHRNESE » THERFLURGIRERD » FAZEFIEREIR IR
4753 THIEASSHEVRE » BUIKEETALER FEBEIIEIRINER -

=
TR 5 4R IETR > HES BRI - ATHLEFSIES » BEPABHAERFRIANEE
CAUTION| 6.5 THIEABERMEE » MEBAESREIRRUER » BFEREREF -

7.73 7 P LEZRZARVHEBNIE LA B F iR - IREIREAIIES > SE—ERIEEIR

8. fE AR EME - BAEFIEERERS o %TBHJJ:E%E’JE@JLEEA%%E& ) AR A ETECRHEIR
9.2 THILLAEEER > H FEIRMARAIARAS > T;:Li%%ﬁﬁm& °

10.% TR LLARBEFRIREBRZH » IE /)?E’Hﬁﬁﬂ% sAFohilin %2R EIRFARE

1.To avoid personal injury, never operate the machine W|th any of the belt cover, finger guard or safety devices
removed.

2.To prevent possible personal injuries caused by being caught in the machine, keep your fingers, head and clothes
away from the handwheel, V belt and the motor while the machine is operation. In addition, place nothing
around them.

3.To avoid personal injury, never put your hand under the needle when you turn “ON"the power switch or
operate the machine.

4.To avoid personal injury, never put your fingers into the thread take-up cover while the machine is operation.

5.The hook rotates at a high speed while the machine is in operation. To prevent possible injury to hands, be sure to
Beep your hands away from the vicinity of the hook during operation. In addition, be sure to turn OFF the power
to the machine when replacing the bobbin.

6.To avoid possible personal injuries, be careful not to allow your fingers in the machine when tilting/raising the
machine head.

7.To avoid possible accidents because of abrupt start of the machine, turn OFF the power to the machine when
tilting the machine head.

8.1f your machine is equipped with a servo-motor does not produce noise while the machine when tilting the
machine head.

9.To avoid electrical shock hazards, never operate the sewing machine with the ground wire for the power supply
removed.

10.To prevent possible accidents because of electric shock or damaged electrical components(s), turn OFF the

power switch in prior to the connection/disconnection of the power plug.

EEEAKAIRYESSIE BEFORE OPERATION

A tE | ATHIEEWEREERIEME - ARSI TER -

CAUTION | To avoid malfunction and danage of the machine,confirm the folloeing.

RAMERBAK Z AT » IR ITREF
}EJ PREIXPIEEFRIIREE > TANH o
n)E] B ERIEHE o
RERIAER T ERERE o
l_ MIBARER > HEHAEMEA -
BN ES AR WERBAERERHTSR - SFETFERERROE

Before you put the machine into operation for the first time after the set up, clean it thoroughly.

Remember all dust gathering during transportation and oil it well.

Confirm that the power plug has been properly connected to the power supply.

Never use the machine in the state where the connected to the power supply.

The direction of rotation of the sewing machine is counterclockwise as observed from the handwheel side.Be careful not
to rotate it in reverse direction.




1 28473848 MACHINE SPECIFICATIONS

M H
, i s RER Exl
FA#%R USE . . . . .
Medium-weight materials Heavy-weight materials
= BARE . _
Max.sewing speed 4500 sti/min 4500 sti/min
R A#EE
_ 5mm 7mm
Max.stitch speed
BHWSE | BWERF Lifing lever 6mm 6mm
Presser
foot height | B8 Automatic | 6-10mm FJ58 (Adjustable) | 6-10mm BI&# (Adjustable)
ZmIFEE Feed dog height 1.0mm 1.2mm
st (DBx1 > DPx5) Needle #9-#18 #19-#22

A

105 858 No.10 white oil




2-1. 8RN LE Table processing diagram

SR E RS SV AUKE " .
2 /UNIT:mm N Bl o 5
FraR+A% /DIFFERENCE: +2 N ‘ "
DL7000T—T1—1070 &&(L):1070/%&:10kg+5% N © =
DL7000T—T1 &&(L):1200/%8:11.4kq+t5% Q o &
SIERRIREDOET AR o o
N M
SRS S0 5067
@ﬁﬁv S0F6 |
< o (&
w2 ¥ SN \\
o o] 9 L N S 06
e N o © le o & o
oA =194
N o 4
/B¢ % \ M
\ 05 < ololely
Gee Y= — < "#
962 ~ % o
m’%—* LFOPS i Q@j i o
v'GL 2 o ; o O e
4! o < © & P © =
L | > o — 007 o N
\ o — D QK
|
¥ Ll é
O
¥
14
0—e = 0 &Q
_J (5 Te) o n © ~O s 0F¥G 7
N ™~ — = — ©o<
O ™~ N N —
— ) ov
1.5HiR 23
1.Governor
5 =]
2. 3E 8
2.Connecting rod




3. &

(1) EEEBRHER (K) (2 )
(2) BEEFRHER () (21@)
(3) REE (21E)

(4) &8

(5) 12ET (41@)

(6) %7 (81&)

3. Install

4. HEAIKERED
(1) HHERERHE (2fE)
(2) #EAIHEERER

4. Machine head
(1) Hinges [2 pcs]
(2) Machine head

(1) #RZR
AR RER (4) EEUUERSMESRE
BER (2) MBE (3) &2 F4EE (1)
E%E °
5. Cotton stand
(1)Cotton stand
NOTE:
Securely tighten the nut(4) so that
the two rubber cushions(2) and the
washer(3) are securely clamped and
so that the cotton stand(1) does not
move.



3.708 75 7% Lubrication

/\ i & CAUTION

TENNHARTERA] > s570HE L EBIR o
SRR TR - BABIFEERASRE -

EREEHE > AHEAHTRERBNFREFES » UHHEBHEARPICEERE L > EE3EEXNR

A o

ROHBE REEREIRIMTT o
TEBY 25 AT ShPE K

depressed by mistake, which could result in injury.

Keep the oil out of the reach of children.

> O O OO

55 > EIEMAEERRA - [RIG5|ERMMAEE o

A EBZ(EHERIIRES

MREEHED > EHNBRBEIF > HARENERER -

Do not connect the power cord until lubrication has been completed, otherwise the machine may operate if the treadle is

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do not get into your

eyes or onto your skin, otherwise inflammation can result.
Furthermore,do not drink the oil or eat the grease under any circumstances, as they can cause vomiting and diarrhea.

When cutting the nozzle of the oil tank, hold the base of the nozzle securely.
If you hold the end of the nozzle, injury from the scissors may result.

-

@®

] |
@ % 4

EELG R
e
)
THEE
X O

F)RfE PR R AT A0 TR AR NN e A TRER 1 23 B SR M R (H BU R
LOERI%ZR S0

1RIERCEFLE (1) TR

2. B HE A KSR H A

SIHBRRREREHERE (2)
BiRZ

A HEFSARBBAE LER

 fEmEst 3) BEEL T

ymEst (3) ERTER » BIAERIMEH

Before the first time use this sewing machine, you need to add
oil to ensure the lubrication of the mechanical parts of the
machine,to prolong the service life of the machine

1. open the oil rubber (1)

2. add oil into the machine

3. look at the oil window (2) during adding oil,to make the oil
guage (3) is steable between the top and bottom baselines

Note: the oil guage can't be over the top baseline in the window

If the oil gauge (3) is lower than the buttom baseline,machine
must be added oil




4 . H4RBYZE 5% THREADING THE UPPER THREAD

/\ i & CAUTION

EZRBIET > BYEER
Turn off the power switch before threading the upper threadl.
The machine may operate it the treadle is depressed by mistake,which could ressult in injury.

o BERIREEHFRRMEE - B FEERAERE -

\ 35-40mm _/

&)

05=~0.7mm

ARSI ERZAEEFiR - InskigE (1) -
BEREREFSIEMES > WL EREEYRIAE
7823

-Turn the machine pulley and raise the thread
take-up(1) before threading the upper thread.
This will make threading easier and it will prevent
thethread from coming out at the sewing start.

: %ﬁ+*ﬂﬁﬁ*§ﬂ"]ﬁﬁAdjusting the needle and rotary hook timing

E#18 (1) ERBEMUER LB EN1.8mm (2.2mmA IR MFAIHRR) »
AEAR (b) BHEHE (2) TREBNUER » REXRE
(3) FEEAMEEtL (4) HWE > MEFAT ©

(BB » St LB NEtL R BIEEREZS0.5620.7mm © )

1. @SR TFR > FiHR (1) EREMLE LA ZNE
FRRBVELR (b) HHIFHE (2) WTIRFRFEERL -
2 IeRREIEIRET (5)[31E] - fEfEtEr (3) EtkEt (4) B9
FiO—E e

LER - hietgse (3) Edtst (4) ZRIRIRIFRA0 ~ 0.05mm
SEZEE®EET (5) [3ME] -

The tip of the rotary hook (3) should be aligned with the center
of the needle (4) when the needle bar (1) moves up 1.8mm
(2.2mm for -M and -H specifications) from its lowest position
to the position where reference line (b) is aligned with the lower
edge of the needle bar bush (2) as shown in the illustration.
(The distance from the upper edge of the needle hole to the
rotary hook tip will be 0.5 to 0.7mm at this time.)
1.Turn the machine pulley to raise the needle bar (1) from its
lowest position until reference line (b) is aligned with the lower
edge of the needle bar bush D (2) as shown in the illustration.
2.Loosen the set screws (5), and then align the tip of the rotary
hook (3) with the center of the needle (4).
The distance between the tip of the rotary hook (3) and the
needle (4) should be approximately 0-0.05mm.
3. Securely tighten the set screws (5).

_8-



6. EYEEEE ADJUSTMENT OF THE PEDAL

AR
7 T LERSMUEBNE B  FRIEEIREBETT
WARNING:
Turn off the power before starting the work so as to prevent accidents caused by abrupt start
of the sewing machine.

(1) EERHRE
1) METEES MRENEIRBEIRG > REERER
OMEFFQE2—EHR -
(2) ERINBE
1) FEERERRNRERM AT B Bt S iRk AY
ERBE -
2) ERBEHIEAQ@  AIHIEAEZIROETH
o
(1) Installing the connecting rod
1) Move pedal 3 to the right or left as illustrated by
the arrow so that motor control lever @ and
connecting rod (2 are straightened.
(2) Adjusting the pedal angle
1) The pedal tilt can be freely adjusted by changing the
length of the connecting rod.
2) Loosen adjust screw @ > and adjust the length of
connecting rod ®

PR32 {E | PEDAL OPERATION

(1) BEARIZAEIPE ERHETTIRIE ©

1) MRTEEERER A EERES @

2) BRANARERERAEREHES @
(B2 > RRERBEEIRER > &R
BIEITSRES)

3) 1BEAIRIREE IS EC IR B Bk LRI B4
MRELO o (HEt EEIESTEIEAE)

4) BHERRERABTEREE ©

* A BEEEWRAKER - BELEMTGZ

EIENN1ARBARE o MBI 2B IR A

BiF O BERBHBRERSIREE

(1) The pedal is operated in the following four steps:
1) The machine runs at low sewing speed when you lightly depress the front part of the pedal B .
2) The machine runs at high sewing speed when you lightly depress the front part of the pedal (&) .
(If the automatic reverse feed stitching has been preset, the machine runs at high speed after it completes
reverse feed stitching)
3) The machine stops (with its needle up or down) when you reset the pedal to its original position © .
4) The machine trims threads when you fully depress the back part of the pedal ® .
* If your machine is provided with the Auto-lifter an addition step is given between the machine stop and thread
Trimming step. The presser foot goes up when you lightly depress the back part of the pedal (), and if you
further depress the back part, the thread trimmer is actuated.

9-



7 FZEAEFEE STANDARD ADJUSTMENT

A\ EE

& > REMEE -

[ENEBREEANEET -

® REEIBRBIRM A B 7 SEETTHAIE R A HEWIPEERE TENE R > SEREFEITIRIE- B

BIERARINEE « EENETESHESM ETHERES > SARARAEIR o W T BIRIEEE |

MRS RERE » HREER » WHLE KR LTI TR - B
O iR R fi: i e TR BT

FEEREBIENEEE —B 57 ENRE -

T RIRER T EARIARES - BBAIREFEERRE o
IRE ~ FABMEE
- EiffEtk > YITIE5RTEM

STHRENREIRFER

/\ CAUTION

qualified technician.

of the electrical system.

before using the machine.

Maintenance and inspection of the sewing Use both hands hold the machine head when tilting it
machine should only be carried out by a i":

Ask your dealer or a qualified eledtrician
to carry out any maintenance and inspection f Turn off the power switch and disconnect the power

If any safety devices have ben removed, be
0 absolutely sure to re-install them to their origin

positions and check that they operate correctly

Secure the table so that it will not move when hook and knife
tilting back the machine head. If the table moves,
it may crush your feet or cause other injuries.

back or returning it to its original position. If only one
hand is used, the weight of the machine head may
cause your hand to slip, and your hand may get caught.

cord form the wall outlet at the following times,

otherwise the machine may operate if the treadle is

depressed by mistake, which could result in injury.

‘When carrying out inspection, adjustment and
maintenance

‘When replacing consumable parts such as the rotary

Dy
—

JEELARE MR Adjusting arm thread guide R

K hn
Becomes greater

" HARRERR(IREREMERIERS (2)
Becomes less BISEER(1) WATBEERE o
3y
PESRIRET (2) - BEMRSEER (1) BTUE
3D o

-BRNENE > mEBSHRERERR (1) o
(BRAREEM - )
-BRNERNE > mEBRBHRERERR (1) o
(BRARERLD )

The standard position of arm thread guide R (1) is the position where the screw (2) is in the center of the

adjustable range for arm thread guideR (1) .

To adjust the position, loosen the screw (2) and then move arm thread guide R (1) .

-‘When sewing thick material, move arm thread guide R (1) to the left. (The thread take-up amount
will become greater.)

-When sewing thin material, move arm thread guide R (1) to the right. (The thread take-up amount
will become less.)

-10-



R [::__N_"'L") R0,

RT3

AT i

EXAT (1) HRERSVHRREZ LR > HIZESE
£A1.0mm (FAFRMIER) #1.2mm (BRHBRRE) o

1. [ElEEN TR FEFHR()BAHIR LS RSEE ©
2. TREIBE AT B ER o

3. EFRIRET (2) o

4 1EE F TR (3) KRFE o

S5.1EEURET (2) o

=mF (1) Tﬁﬁ’:‘ﬁﬂ)i%%&%ﬁE’J*ﬁ“ﬁﬁﬁﬁﬂm%mE’Wﬁll}\
g (2) LRYSEED (O)EATFZRmEMR (3) LIRS —E >
mF (1) BEERFIT o
1 EEBARTFR > X T (1) BIEREAFRESEN
g -
2. TREIBE A TR o
SAHIEET (4) [2fE]F2RE o
4 RIEIREENLE » E90° I E IR ATEE /5 [ A EE F 2R HhiR
Rl (2) o
- A TBHLERESE » RIRMEEART (1) AT o (EA)
- BT HIEEESEARARE AR —HABRTS] 0 aiE
BEmT (1) HATR o (EB)
5.4H25T (4) [2EI2ER -
CEE]
BEEAT (1) NERE®R > 26T (1) NEELE
B > FILER—RARBEAT (1)WEE -

11-



7-2.Adjusting the feed dog height

/-' L
Becomes lower 1\ ...
: ¢ ; .
f e [ Becomes higher

The standard height of the feed dog (1) when it is at its
maximum height above the top of the needle plate is
1.0 mm for M specifications, and 1.2mm for H
specifications.

1. Turn the pulley until the feed dog (1) rises to the highest
Position.

2. Tilt back the machine head.

3. Loosen the screw (2).

4. Move the feed bar(3) up or down to make adjustment.

5. Tighten the screw (2).

7-3.Adjusting the feed dog angle

Standard

Lower
the front

Raise
the front

The standard angle for the feed dog (1) when it is at its
highest position above the needle plate is when the “O”
mark on the shaft (2) is aligned with the feed rocker
bracket arm (3) and the feed dog (1) is parallel to the
needle plate.

1. Make the machine hand wheel backward, rise the feed
dog from lowest position to the same position with
needle plate.

2. Tilt back the machine head.

. Loosen the two set screws (4).

4. Turn the shaft (2) in the direction of the arrow within a
range of 90 with respect to the standard position. (Fig.[C])
In order to prevent puckering, lower the front of the feed
dog (1).

In order to prevent the material from slipping, raise the
front of the feed dog (1).
5. Securely tighten the set screws (4),

w

-12-



8. 485Kk JIRYEAEN Adjusting the thread tension

A T = CAUTION

RS ER > sFYETER
SRR TR - BAKEFEERAERE -

Turn off the power switch before removing or inserting the bobbin case.
The machine may operate if the treadle is depressed by mistake, which could result in injury.

IEHERIEEF  Good even stitches

<+— E#  Upper thread
<«— &4 Lower thread

%) 04, .
RS

% W
SR

NN

EERNDBNRERRDBKR
Upper thread tension too weak
Lower thread tension too strong

d
N

% W .
AT AN AN AW

RN

HERERIRS R/ NEARIRTT ©
Increase the upper thread tension.
Decrease the lower thread tension.

HARRTIB RN EARRITB ) ©

Upper thread tension too strong
" Lower thread tension too weak

N

7/
AN NN

BNEARIRS] A REARTRST ©
Decrease the upper thread tension.
Increase the lower thread tension.

<JE#RRFT>

Becomes
weaker

EAEN

RAEK
Becomes
stronger

<E#RRI>

Becomes weaker

RNER

Becomes stronger

13-

RIERBSEDREHI4REE » EENARIEIT(1)EITRE
BEEBCEUBEIREER

<Lower thread tension>

Adjust by turning the adjustment screw (1) until the bobbin

case drops gently by its own weight while the thread end
coming out of the bobbin case is held.

EEARRDBEZ %8 > RENERRSIAEH 99 FE -
1. BETERRAD ©
2. BERIRIZE(2)EITHER

SRAE <Upper thread tension>

After the lower thread tension has been adjusted, adjust the
upper thread tension so that a good, even stitch is obtained.

1. Lower the presser foot.
2. Adjust by turning the tension nut (2).



O et R ERVERE

=
A /E =B

TR E R R E R, FEThE R AT R Z e M X IR e T ESH T M o

REBRABRGHRE -

NER T e RS T RIRER > FRTIRD FRAEERAMHHE

A

%9 70mm

(1) \ AR

1#5E§Ea izl

: W s

<fHH EAYERD>

1. FEPGIEEHEE ERVER ©

2. BRI BRRRFIEERERR -

3. LUBHIR B RREARRESERET 10 DENTES

(BERETEER) -

4. R mEREAR(1)EALEE (2)BY FEILEE - LA
BIRETRAFR SR ERNER 10 FiE -
ECHEREM(NBEREHEEK <)

. SR AR RIS AR LrHE -

)]

REITHER > 5FR TE(BEhERAR) —FIFrE
o

MRHEHENREE R AL B RAMREFRE
MR ERCRBF 2 TR —REUR AR LK) -
AlFmAEEhERRRIIQ)RETREA » ARB
EAEEIEL 3 B¥ > ERRAIRE TET TR
BIFE -

<ffHERTRE>
1. IHERTLEREEIT o
2. NHBERE (3) ©
3. HENMERERT 4) - AEMHE -
- MAEEHERRERLT (3)  HHEEM
- AESEHEREREE] (3) o HHERD o
4. 2REM [(HERVRER] FrAiRIRERRE -
EREBEHNERERL] > ETRBERACHENE
o HEEREENHRERLE -
5. iR ZEEORER
6. TEETT 74 2 /N\EFRIHEN R > SR RIRERCHE -

\

*

-14-



9. Adjusting the rotary hook lubrciation amount

A\ CAUTION

Be careful not to touch your fingers or the lubrication amount check sheet against moving parts such as the rotary
hook or the feed mechanism when checking the amount of oil supplied to the rotary hook. If care is not taken, injury

may result.

Use the following procedure to check the amount of oil being supplied to the rotary hook when replacing the rotary hook or

when changing the sewing speed.

Approx. 25mm

/

A

Approx. 70mm (1)

(1) \ Bed

5-10mm

Spattered oil

Correct lubrication

amount Too little

Less oil More oil

‘;Jﬁ
% o

9
D)

-15-

<Checking the lubrication amount>

1.

2.
3.

Remove the thread from all points from the thread take-up
lever to the needle.

Use the lifting lever to lift the presser foot.

Run the machine at the normal sewing speed for
approximately 10 minutes without sewing any material
(following the same start/stop pattern as when actually
sewing).

. Place the lubrication amount check sheet (1) to the left of

the rotary hook (2) and hold it there. Then run the sewing
machine at the normal sewing speed for 10 seconds.

(Any type of paper can be used as the lubrication amount
check sheet (1).)

. Check the amount of oil which has spattered onto the

sheet.

If adjustment is necessary, carry out the following operations
in "Adjusting the lubrication amount".

NOTE:

If the lubrication amount does not match the correct
amount shown in the illustration at left (if the amount of
spattered oil is too much or none at all), turn the adjusting
screw (3) clockwise to fully tighten it, turn it back
counterclockwise by 3 1/2 turns, and then carry out the
following adjustment.

<Adjusting the lubrication amount>

1.
2.

3.

Tilt back the machine head.
Remove the rubber cap (3).

Turn the adjusting screw (4) to adjust the lubrication
amount.

« If the rotary hook adjusting screw (4) is turned
clockwise, the lubrication amount becomes greater.

+ If the rotary hook adjusting screw (4) is turned
counterclockwise, the lubrication amount becomes
smaller.

. Check the lubrication amount again according to the

procedure given in "Checking the lubrication amount"

above.

* Turn the rotary hook adjusting screw (4) and check the
lubrication amount repeatedly until the lubrication
amount is correct.

. Put the rubber (3) stopper back in place .
. Check the lubrication amount again after the sewing

machine has been used for approximately two hours.




10. t)48

1 (EFAMARSANREYIARES » ASHI2ET (1) FRET (2) 5268
HELENT] (3) AE -
2. 877 (3) mEAUERIEEIEmE A LEFH > mIMAERIE

TIEEETT TR o
3R LET]) (3) AEREMIESIRT (1) BT

2) -
4 FBERFFHLTEHIR > HEES U UERELR

=
1. BRiEZEE
1BEFREES 2) BREaR:  EEETET (1) o
2IEHEENE (3) BEREEE (5) « BFREMEHS (2)
B o
- 3IERRET (4)
o I 4 BEBIRERIAG ST EE o

-16-



10. Thread trimming

AN

(3)

(2)

%—(4)

— (5)
o—(4)

1. When use thick thread or not trim, loosen the screw (1)
and (2), adjustment the moving knife (3) angle.

2. Knife (3) tilted to the inside, the knife surface pressure
rise. Slanting outward, the knife surface pressure drop.

3. Adjust the knife (3) anger,then re tighten the screw (1)
and screw (2).

4. After adjustment, manually move up and down the knife
holder to confirm whether the machine can trim thread
normally or not.

1.The electronic knee assembly (2) is fixed on the plate and
the fixed screw (1) is tightened.

2.Connect the knee control assembly (3) with the knee
control joint (5) and the electronic knee assembly (2).

3. Tighten the screw (4) .

4. Check whether the knee control is flexible after installation.

17-



Series Parts Group Subclass Remark Page
[ ]
Si _uU sSA 1/1
DL7500 01 Date
PARTS LIST
2022/10/07
1.15€3693 /Machine body

1

12

3 5 HE THhaB NAME OF PARTS
1 |062710812| 3 | #2%T SM4.76-28x9 SCREW PAN SM4.76-28x9
2 |168012201| 1 | @R FACE PLATE
3 [168012301| 1 | mtR®: GASKET
4 [115011401| 2 | 1&®ESS RUBBER 8.5
5 |101011001| 2 | #&EE125 RUBBER 12.5
6 |115010401| 1 | B&IR SIDE PLATE
7 |062501016| 9 | #B$TM5%10 SCREW PAN M5X 10
8 115010501 1 | &R GASKET
9 |168010901| 1 | #EE37.8 RUBBER 37.8

10 |168012101| 1 | BE= MOTOR COVER

11 |018502532 4 28T M5X 25 SCREW PAN M5X25

12 |115010701| 2 | #EE155 RUBBER 15.5

13 |101013201| 2 | #2$T SM4.37-40x5.5 | SCREW PAN SM4.37-40x5.5

14 (101012601 1 | #igssps EDGE WINDING DEVICE

15 [168011701| 4 | f&AR:#E BED SCREW STUD

16 [101011401| 1 | #&EZE20.9 RUBBER 20.9

17 |168012006| 1 | IE@Z UPPER COVER

18 [168012501| 5 25T M3 X 8 SCREW PAN M3 X 8

19 [101013301| 1 | 7.2E8.8 STOPPLE 8.8

20 |025050132| 4 | BES WASHER 5

21 [028060246| 4 SEEHET6 Spring washer T6

1 2 3 4




Series Parts Group Subclass Remark Page
[ ]
SirUSA 11
DL7500 02 Date
PARTS LIST
2022/10/07
2. LR E /Shaft mechanism
141516
g
47
49—¢
S5l
5
45 31+
3234 35 36+7 37
33%
5257 ®O|HE| THLB NAME OF PARTS 5257 wO|BE THes NAME OF PARTS
1 101031601 1 |42 SM7.14 SCREW PAN SM7.14 32 [101041101| 1 |#HiFBsE NEEDLE BAR THREAD GUIDE
2 101031901 | 1 |#&K=6.8 RUBBER CAP6.8 33+ (115024101 | 1 |##tDBx114 NEEDLE DBX 1 #14
3 125031501 | 1 | #t4FaniR COUNTER WEIGHT 33+ (115024102 | 1 |##t DPX520 NEEDLE DP X5 #20
4 1101031801| 1 |%2$TSMT7.14 SCREW PAN SM7.14 34 101041001 | 1 |3#f48$TSM3.18 | SCREW PAN SM3.18
5 [168020501| 1 | _bahaishE MAIN SHAFT BUSHING FRONT | 35 |[101011801| 1 |##R4A% SLIDE PLATE COMPONENTS
6 [101031701| 2 |42$T SM6.35-40x6 | SCREW SM6.35-40X6 36+ (115023401 | 1 |#HiRkM THREAD PLATE M
7 |014500832| 2 |#B$TM5x%8 SCREW PAN M5X% 8 36+ (112023402 1 |#HiRH THREAD PLATE H
8 101032101| 1 |#&4gEEshis BOBBIN WINDER DRIVING WHEEL| 37 [115023501| 2 |#2$TSM4.37 SCREW PAN SM4.37
9 [168020901| 1 | E#rhshE BUSHING INTERMSDIATE 38 (101032501 | 1 | L&#miEE THRUST COLLAR
10 [168023801( 1 | _t#h MAIN SHAFT 39 |014770632| 2 |#2$TSM6.35X40-6| SCREW SM6.35X40-6
11 [168021102| 1 | tahEshE MAIN SHAFT BUSHING READ 40 |101030601| 1 |BkaiFprimE OlL PROOF SLEEVE
12 |115024001| 1 | OIL SEAL 41 |101062901| 1 |3kiEE Feed retaining ring
13 [168021302-3 1 |BHEEF Motor stator 42 |014760832| 1 |4#2$7SM5.95 Screw SM5.95
14 028050246 | 3 |#&MBETS SPRING WASHERT5 43 101030201 | 1 |¥khgisEirey Thread take-up link pin
15 |025050132| 3 |#EM5 WASHER M5 44 (101034102 | 1 | _b#hmes Upper axle linoleum
16 |018501432| 3 |[#B§TM5X14 SCREW PAN M5X 14 45 |101030701 | 1 |3E#EtEigsr connecting column screws
17 [16802302-1| 1 | T#hiRiEss Spindle encoder 46 |115024801| 2 |#2$7SM4.35-40X8 | Screw SM4.35-40X8
18 [168021302-2 1 |BigEF motor rotor 47 101030401 | 1 |#kEst thread take-up link
19 [115025308| 1 |F#& HANG WHEEL ASM 48 101030501 | 1 |#kigs thread take-up lever
20 |012501032| 2 |#2$TM5X10 SCREW PAN M5X 10 49 101030801 2 |Hstah& Needle Roller Bearings
21 |115025401| 1 |#2$TSM8.73 SCREW PAN SM8.73 50 |101030901| 1 |Hk4sehid thread take-up crank
22 012061032 1 |42$TM6X10 SCREW PAN M6X 10 51 |101031001| 1 |$tF&EsF Needle bar link
23 115085301 | 1 |OZ!E9.3X2.4 0-ring 9.3X2.4 52 /101031101 | 1 |BkARehiFASERET | Thread take-up crank right-hand screw
24 115021402 1 2 8 WASHER 8 53 (101031201 1 |stiFaEiEs Needle bar connecting column
25+ (101043701 | 1 |:BiR4AHM SLIDE BLOCK SLOT ASSY M 54 (168021302 | 1 |F@mEHAAM SERVO NOTOR ASSY
25+ 101043702 | 1 |:B#4AHH SLIDE BLOCK SLOT ASSY H
26 |115024601| 2 | 4247 SM3.57 SCREW PAN SM3.57 X 40-6
27 |115010801| 1 |#&EESS RUBBER CAP 8.5
28 [115025601| 1 | ;i FELT
29 |101040301| 1 |$HFfLE NEEDLE BAR BUSH U
30+ |101040403| 1 |#H#FM NEEDLE BAR M
30+ |101040404| 1 |#H#FH NEEDLE BARH
31+ |101040901| 1 |##FFEM NEEDLE BARBUSH D M
31+ |101040902| 1 |$#HFFEH NEEDLE BARBUSH D H




Series Parts Group Subclass Remark Page
[ ]
SiRUBA i
PARTS LIST DL7500 03 Date
2022/10/07
3. IS & /Presser foot mechanism
5257 i e THHTE NAME OF PARTS 52574 i #g= THHE NAME OF PARTS
1 | 101054501 | 1 | 48$T SM3.57 SCREW SM3.57 38 [115034201 | 1 |jaEMIEEDR CUSHION
2 | 101054601 | 1 | BE37 WASHER 3.7 39 [168031301| 1 |EHfiI48STSMA4.76x32 | SCREW SM4.76x32
3 | 168030302 | 1 | AEMHRFE HAND LIFTER 40 (101052701 | 2 |PodigR(2) Oil-proof rubber pad (thick)
4 | 081004070 | 1 | OEE P4 RING P4 41 |101075201| 2 |-REES Circlip E5
5 | 102050601 | 1 | fAEMME PRESS FOOT LIFTER CAM ASM
6 | 101052001 | 2 | AUATHFERAUSH LINK SHAF T
7 101052101 | 1 | BrmigiE® (H) WASHER
8 |168031001-1| 1 | BEERVAIATAT HANK LIFTER LINK
9 | 168030901 | 1 | JAEEMIHIF LIFTING LEVER LINK
10 | 048050342 | 1 | kZES5 SNAP RING E5
11 101056301 2 B 6.35 WASHER 6.35
12 | 115034301 | 2 | 4{i#8$T SM4.76 | SCREW SM4.76
13 | 115034501 | 1 | B4{i#8$T SM6.35 | SCREW SM6.35
14 | 115034601 | 1 | BEEEFAFH LIFT KNEE CONTROL LEVER
15 | 168031502 | 1 | BEREZSTAAM PRESSURE REGULATING BOL
16 | 101050301 | 1 | sAEEEH PRESSER GUIDE BAR
17 | 125050401 | 1 | AEE PRESSER SPRING
18 | 168031801 | 1 | FEEFFiEiZE NEEDLE BAR GUIDE BAACKET
19 | 115024801 | 1 | 4887 SM6.35 SCREW S$M6.35
20 | 101050901 | 1 | EAFERHE SHOCK PAD
%% 101051001 | 1 EE?&%&E PRESSER BAR BUSHING LOWER
101050501 | 1 | EE PRESSER BAR
23 | 115031001 | 1 | #2$T SM3.57 SCREW SM3.57
24 | 101051301 | 1 | sigs PROTECT SHELF
25+ | 101051201 | 1 | EWM MPRESSER FOOT ASM M
25+ | 101051202 | 1 | EEMIH MPRESSER FOOT ASM H
26 | 168032701 | 1 | aEEMME HAND LIFTER CAM
27 | 012600636 | 2 | #24TM6X8 SCREW PAN M6 X 8
gg 018601232 | 1 | #2$TM6X12 SCREW PAN M6X 12
169034001 | 1 | &% BEARING
30 | 168033101 | 1 | HAEEMERIHE PRESSER FOOT CRANK SHAFT
31 (168033801-1| 1 | BMESuE Presser foot reset spring
32 | 168033201 | 1 | $4EEMIERBIHNIR PRESSER FOOT DRIVING CRANK
33 | 021600306 | 1 | 428 M6X0.75 NUT M6X0.75
34 152201701 | 2 | #8£T SM4.37-40x4 | Screw SM4.37-40x4
35 | 168033501 | 1 | hiehiEmE SET SCREW COLLAR
36 | 168033601 | 1 | BAERFAFFIZEE | RUBBER CAP
37 | 168033701 | 1 | tAEEMITEF CONNECTING ROD VERTICAL
[
] 2 3 4 )




Series Parts Group Subclass Remark Page
°
SiRUSA i
DL7500 04 Date
PARTS LIST
2022/10/07
4 3XK}18EE [Feeed mechanism components
=257 i HE ZHhETHE NAME OF PARTS R i s SHHTB NAME OF PARTS
1 018502032 1 25T M5X20 SCREW PAN M5X20 38 101064001 1 $2$TSM4.37-40x12 | SCREW PAN SM4.37-40x12
2 168040201 1 ETEH STUD 39 |168043901 1 B FEED DRIVING SHAFT
3 [168040301| 1 Bl F-REGULATOR CONNECT ROD 40 |[101075201 1 ®EE5 RING E5
4 1014680632 2 1257 SM4.37 SCREW PAN SM4.37 41 125013001 2 BEE 15.2 RUBBER 15.2
5 1168040501 1 EI4EE1R INVERTED CAANK 42 1169041101 1 hE OIL SEAL
6 [168040602( 1 BT B BACKSEWING STEPPING MOTOR 43 115011001 1 B2 E10.5 RUBBER STOPPER 10.5
7 [018401632( 4 28T M4X 16 SCREW PAN M4 X 16 44 1101062101 1 FIRAAM TOOTH FRAME COMPONENTS
8 (101061501 1 MR 8H ADJUSTING LINK FULCRUM SHAFT| 45 |028040246 4 EERETA WASHER T4
9 (101032401 2 1257 SM5.95 SCREW PAN SM5.95 46 025040132 4 FRE4 WASHER 4
10 |101061801| 2 wEERH FEED LINK STUD 47 115082801 6 SHEE LINOIEUM
11 |168041101| 1 ULt LEVEL FEED REGULATOR 48 1101062601 1 $28TSM4.37-40x7 | SCREW PAN SM4.37-40x7
12 |101061602| 1 HRKZEMT FEED ROCKER LINK 49 (101060601 2 TRILERIZET Eccentric screw
13 |168041301| 1 e aH ADJUSTING LINK FULCRUM SHAFT| 50 | 048050342 1 REE5 Circlip E5
14 |101061701| 1 fhiRRET FEED ROCKER LINK
15 |101060901| 1 ERLEM WSLKING FOOT PIN
16 |101062401| 4 9287 SM3.57 SCREW PAN SM3.57
17 |101063301| 1 br Nl FEED ROCKER SHAFT CRANK
18 |101063501| 1 1257 SM4.76 SCREW PAN SM5.95
19 |101063401| 1 e it NWALKING FOOT PIN
20 (101061101 1 BH{TIRETSMT.14x28 | HINGE SCREWSM7.14x28
21 (101060102 1 AN H CONNECTING ROD ASM
22 | 101063601 1 B IEHhIR READ CRANK ASM
23 (101063701 1 128 SM5.95 NUT SM5.95
24 (048140142 ( 2 18 C14 RING C14
25 (166201601 2 JHES14x18.5%5 OIL SEAL14x18.5x5
26 |168042601| 1 |ix7ndh FEED ROCKER SHAFT
27 (101063102 2 |iRFEAIEHE Front bushing of lifting shaft
28 (101063001 | 4 257 SM6.35 SCREW PAN SM6.35
29 (101062901 2 EAnEEE THRUST COLLAR
30 (103043501 1 #28TSM4.76-28X14 | Screw SM4.76-28X14
31 (101062201 1 TFREH FEED BAR SHAFT
32 (101062501 1 TFIREE FEED ROCKER
33 |101062301| 1 ¥ FEED BAR
34 [115047001| 2 1257 SM3.18 SCREW PAN SM3.18
35+ | 115046901 | 1 EEFM FEED DOG M
35+ | 115046902 | 1 EETFH FEED DOGH
36 (101062701 1 1257 SM4.76 SCREW PAN SM4.76
37 (101063901 1 A X #hiA DRIVING SHAFT CRANK ASM
[ [
1 2 3 4 S5




SiRUSA

PARTS LIST

Series

Parts Group

Subclass Remark

Page

DL7500

05

1/1

Date

2022/10/07

5.4EH8 5 B/ Hook components

52574 it g ZHHE NAME OF PARTS
1 |101041303| 1 ARG BEVEL GEAR ASSY
2 |014760832| 3 247 SM5.95 SCREW SM5.95
3 |168050301| 1 B##HE VERTICAL SHAFT BUSH U
4 1101041902| 1 23 VERTICAL SHAFT
5 |168050501| 1 B#MTHE VERTICAL SHAFT BUSH D
6 |115072204| 1 ST HOOK STOPPER
7 |115072601| 1 24T SM4.37 SCREW PAN SM4.37
8 |115072701| 1 BEERY BOBBIN GASE ASSY
9 |115072401| 1 B BOBBIN
10 115072312 1 et ROTARY HOOK ASSY
11 [115071401| 1 SHERIRET OIL COVER SCREW
12 |125043201| 1 S OIL CORE
13 |115073401| 2 S OIL SEAL
14 |168051401| 1 THRIE PUMP BUSH
15 |115071601| 1 ShE OIL SEAL
16 |101042901| 1 T ROTARY HOOK SHAFT
17 |014770532| 2 1247 SM6.35 SCREW PAN SM6.35
18 [115072001| 1 2@ SET SCREW COLLAR
19 |168051901| 1 THEHE BUSHING THREAD FINGER
20 (125082201 1 PR LOWER THREAD FINGER
21 |101080701| 1 9247 SM3.57 SCREW PAN SM3.57
22 [115073301| 2 ORE 0-ring
1 2 3 4




Series Parts Group Subclass Remark Page
°
SiRUSA 1/1
DL7500 06 Date
PARTS LIST
2022/10/07
6.1 8B4 E /Lubrication
FaR i HE ZHEB NAME OF PARTS FaR i HE THhBB NAME OF PARTS
1 |115031001| 2 |4B$TSM3.57 Screw SM3.57 37 | 5040202 | 1 | EEEHE3.2(670mm) | Nylon tubing 3.2 (670mm)
2 [101090701| 1 | HAREEIR Oil line fixing plate 38 |101092201| 2 | @R QOil line
3 [101090901| 1 |[H#&E Oil window 39 |125091301| 1 | ESBRAHAR face oil repellent
4 [101091001| 1 |[AERR Oil window gasket 40 [101054601| 1 |FRE3T Flat washer 3.7
5 1101090601 1 SHEESR Linoleum clip 41 101090101 1 1238TSM3.18-44X4 Screw SM3.18-44X4
6 101090301 1 |:HmEE Linoleum 42 [125101802| 1 |[EihizeE oil return connector
7 /101091801 | 1 | LEEHE Upper shaft oil supply pipe | 43 |101075101| 1 |F2E6 Flat washer 6
8 028050246 6 |WHEBRTS Spring washer T5 44 |028606246| 1 |BERET6 Spring washer T6
9 [168063401| 1 |HERER Oil volume window panel 45 |125103901| 1 | WEsHZestisT Magnet Mounting Screw
10 [101091601| 1 | HIRERZIRET Oil pump connectingscrew | 46 | 5050951 1 | HEsE magnet
11 [168061401| 1 |mER#AM Oil pump components
12 | 101074701 1 2T SM5.95 Screw SM5.95
13 | 115072601 1 24T SM4.37 Screw SM4.37
14 |180085401| 1 |:Z¥keAfF Float assembly
15 | 168061802 | 1 | HEEIE Oil box sealing ring
16 |062350616 7 25T M3.5X6 Screw M3.5X6
17 [168062002| 1 |H&E Oil box cover
18 |168062102 1 HE Oil box
19 |115080401| 2 | #tmO Oil supply port
20 [115085501| 4 |:hEK Tubing clamp
21 5040202 2 EBEHE3.2(230mm) | Nylon tubing 3.2 (230mm)
22 168062601 1 |{mO Oil supply port
23 | 081004870 2 0 YR 6.5x1.5 0-ring 6.5x1.5
24 |115081501| 1 |:RETIRET Adjusting screw
25 124123201 1 | BEER Wire pressure plate
26 (168063001 1 0 BE13x2.4 O-ring 13x2.4
27 [115080901| 1 | JHCH4EsT M8 Oil drain screw M8
28 (018502032 6 1257 M5X 20 Screw M5X20
29 (168063501 | 1 |H&ERy@HE Oil window oil pad
30 |168063801 2 #2$TSM3.57X40-6 | Screw SM3.57 X40-6
31 |125092201| 1 |#REiEE Aluminum pipe joint
32 101091701 1 |{mEiEmE Oil supply pipe joint
33 062500816 2 $RETM5X 8 Screw M5X8
34 [169080101| 1 |[:MEZZE Tubing bracket
35 (115011001 1 |[#&KZE10.5 Rubber stopper 10.5
36 (025050132 6 BES Washer 5
[ [
1 2 3 4 S




Series Parts Group Subclass Remark Page
[ ]
Si _uU sSA 1/1
DL7500 07 Date
PARTS LIST
2022/10/07
7. 435 H [Threading mechanism
o
29

527 id #= THHE NAME OF PARTS
1 |062400616| 4 | #$TM4X6 NEEDLE CLAMP SCREW PAN M4X 6
2 |168070201| 1 | = SOLENOID COVER
3 |166070301| 1 | MigEmsas ELEC TENSION RELEASE ASSY
4 |062500816| 2 | #BETM5X8 SCREW PAN M5X 8
5 |168070802| 1 B R ER SOLENOID SETTING PLATE
6 |168070901| 1 | Hsgss TENSION SHAFT
7 1169122701 1 | MMssEEME TENSION RELEASE RETURN SPRING
8 |180090201| 1 | @RS FACE PLATE THREAD GUIDE
9 [125022201| 1 | #BSTM4x6 SCREW PAN M4 X 6

10 |101010901| 1 | #2$T SM4.76 SCREW PAN SM4.76

11 |101010801| 1 | dkissrpr= THREAD TAKE-UP LEVER COVER

12 [101022201| 1 | #2$TSM4.76 SCREW PAN SM4.76

13 [115090301| 1 ZIRIR SPOOL PLATE

14 [101022601| 3 | #4TM5X10 SCREW PAN M5X 10

15 |101022501| 1 | 4&ssems BOBBIN WINDER ASM

16 [101022801| 2 | 4287 SM3.57 SCREW PAN SM3.57

17 [101022701| 1 | &7 KNIFE

18 |168072302| 1 | “fesedcissas BOBBIN THREAD TENSION ASM

19 |168072202| 1 | iBisscisssias THREAD TENSION ASM

20 |101020701| 1 pSEodn| FRAME THREAD GUIDER

21 |101020201| 1 | #B$T SM4.37-40x6 SCREW PAN SM4.37-40x6

22+ (168072502 1 | Fe4gSe4AfEM THREAD TENSION ASSY M

22+ 168072602 1 | FEARSS4A¢EH THREAD TENSION ASSY H

23 |115111601| 1 | #8@SM4.37 SCREW PAN SM4.37

24 1101020502 | 1 | K#&m P-BAR BRACKET THREAD GUIDE

25 |166072501| 1 | EFdcsmse THREAD TAKE-UP

26 (168072901 1 BRREHB Winder gasket

27 |101020401| 1 | #B$TSM5.95-28x7 SCREW PAN SM5.95-28x7

28 |013760532| 1 | #B$TSM5.95-28x5 SCREW PAN SM5.95-28x5

29 (115091401 1 HEm line guide

30 |048040342| 1 | kEZE4 Circlip E4

31 |062710812| 1 | #8$7SM4.76-28X9 Screw SM4.76-28X9

] 2 3 4




Series Parts Group Subclass Remark Page
[ ]
SiRtUSA 171
DL7500 08 Date
PARTS LIST
2022/10/07
84488 & /Thread trimmer mechanism
5377 Eiid e THHTE NAME OF PARTS
1 |168080202| 1 | EiE MOTOR
2 |125082301| 1 | BpEmE MOVBLE KINFE RESET SPRING
3 |168082001| 1 | t4gediR THREAD TRIMMER LEVER
4 169110102 1 | tNigEEEHERiR THREAD TRIMMER CAM LEVER SHAFT
5 |025050132| 4 | BEMS WASHER M5
6 |028050246| 4 | mEZE SPRING WASHER
7 |018501432| 4 | #EETM5X14 SCREW PAN M5X 14
8 |125080401| 3 | #ETM3X5 SCREW PAN M3 X5
9 [125082501| 1 | EN7IER#R KNIFE HOLLDER PRESSER PLATE
10 [115111301| 3 | #2$TSM4.37 SCREW PAN SM4.37
11 [125081501| 1 | F&n MOVABLE KNIFEL D
12 |125081801| 1 | 2@ WASHER
13 |125081401| 1 | Lt&7 MOVABLE KNIFEL U
14 [125080501| 1 | #2$TSM4.37 SCREW PAN SM4.37
15 125080601 4 H2ET M4 SCREW PAN M4
16 [125082001| 1 | JJZEEHF KNIFE HOLLDER CONNECTING ROD L
17 |125081701| 1 | Tz HOLER M-KNIFE D
18 [021400306| 2 | BEM4 NUT M4
19 [125081901| 1 | JiZeigEst KNIFE HOLLDER CONNECTING ROD S
20 [125081601| 1 ey HOLER M-KNIFE U
21 [125082101| 1 | t4gehiR THREAD TRIMMER LEVER
22 |018501432| 1 | #$TM5x14 SCREW M5X 14
23 |125082401| 1 7EE FORKED SHAFT BUSH
24 |014760832| 1 | #$TSM5.95 SCREW PAN SM5.95
25 (028050246 2 EERETS Spring washer T5
26 (101081901 | 1 | #25TSM4.76-32X14 Screw SM4.76-32X14
1 2 3 4




Series Parts Group Subclass Remark Page
SIHUBH 1/1
- D
PARTS LIST DL7500 09 1 O ate
2022/10/18

9.EI42RARA%E B /Quick reverse switch mechanism

__'_-!S;;E%E‘—A'
FaR i g2 THLTE NAME OF PARTS
1 |062500616( 3 $24T M5X6 SCREW PAN M5X 6
2 115114801 2 BRI U2 CORD HOLDER U2
3 166090310 1 FEIAERRRAAE M R-SWICH ASSY
4 168090401 1 10PHEER 10P PLUG
5 062400612 1 $2ETMAX6 Screw M4X6

10.4%51EB43/Control components

2—3 3
—a
\_5
(? 9—6
7
8
@ ? a—6
7
FR i #gE MR NAME OF PARTS
1 018501432 3 H2$T M5X 14 SCREW PAN M5X 14
2 168101501 1 PRI CONTROL BOX ASSY
3 101020201 2 28T SM4.37X40-6 SCREW PAN SM4.37 X 40-6
4 |168012406| 1 BIERINE Operation panel shell
5 168012501 2 $2$T M3 X8 SCREW PAN M3 X8
6 062500616 2 25T M5X6 SCREW PAN M5X 6
7 025050132 2 FERES WASHER 5
8 |168100704| 1 1B1ER43 Operation screen 4.3
9 |168110302| 4 H2ETM3x6 Screw M3x6
10 [168101501-1| 1 BTk Electric control main board




Series Parts Group Subclass Remark Page
[ ]
SirUSA 11
DL7500 11 Date
PARTS LIST
2022/03/15
11.H3%/Accessories
|
|
|
|
219 | |
s Sl |
o) || '
| S | |
- S '
28145 : — .-.|:' {1 |
@ | | & :
i | - I} = L |
| B ?
o | St P {_J] |
| /301 s Sl = |
27 L= | 1 =
FFa i HE THaE NAME OF PARTS
1 |115150401| 2 | #4sESkiE HEAD HINGE
2 |101120501| 2 | HsESRSEE HEAD HINGE SLEEVE
3 |125120601| 2 | EHHE HEAD SHOCK PAD
4 5050111 | 4 | §T NAIL
5 125120801| 2 | EZBHER HEAD SHOCK PAD
6 |115151601| 1 | #&7()) SCREWDRIVER (S)
7 |115151701| 1 | #B#T7I(H) SCREWDRIVER (M)
8 [115151801| 1 | #B#47I(X) SCREWDRIVER (B)
9+ [115024101| 4% | #$rDBX114 NEEDLE DBX1 14
9+ [115072102| 44 | #4$tDPX 520 NEEDLE DP X 520
10 |168111401| 1 | igsmEiesT HEAD SUPPORT
11 |115151001| 3 | #&% BOBBIN
12 [125122801| 1 BIRAR POWER CABLE
13 [152208101| 12 | A#2§TST4.2X25 WOOD SCREW ST4.2X25
14 (125104101 | 1 | BiEisE KNEE JOINT
15 | 5040104 | 3 | L= TIE
16 |115151401| 1 | 4ZR4E#+2DR WIRE RACK ASSEMBLY 2DR
17 | 062350616 1 28T M3.5X6 SCREW M3.5X6
18 |025350132| 1 | #K WASHER
19 |168111701| 1 | #BmE GUARD SEAT
20 [103010801| 1 | EMREERIE PANEL STUD
21 |115115401| 1 | &% ROLLER
22 [188021001| 1 | #EEEHZEEERET SCREW
23 [188021101| 2 | #EA WASHER
24 |168111601| 1 | #=ze GUARD FRAME
25 [168111801| 1 | HE=sE OBSERVATION MIRROR
26 |062300616 2 1287 M3 X5 SCREW M3 X5
27 [125104001| 1 | EZAH KNEE CONTROL COMPONENTS
28 115024113 | 1 | sheimz MEDIUM OIL CAN
29 |115151901| 1 | EFr4EM4 CONNECTING ROD ASSEMBLY
30 |115152001| 1 | :@ikss GOVERNOR
31 169050101 1 | SEFEEAH ELECTRONIC KNEE REST
32 [125103101| 1 | A OIL PAN
1 2 3 4




— M AN\ —
K SMAZIR ™R S)
KAULIN MFG. CO., LTD.
AR ERNNRRES » AERFEHRBSPHETHEZERRIIMNIAEAZETELER !

The specification and/or appearances of the equipment described in this instruction
book & parts list are subject to change because of modification which will without
previous notice.

DML-13P01.DEC.2022





